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Part Number

Quantity

= = Description Part Number Description Part Number Quantity
Air Indution Bolt - Idler (M8x1.25x28._large washer) (N808102) R18020060-00 2 = Ee i
Upper Airbox Cover Assembly 1318-9643HC 1 Boit - Upper Bracket-to-Engine (Méx1.25x60) 11116346 4 .
MAP Tube 131537-128579 1 Bolt - Lower Bracket-to-Engine (Max1.26x120) NB11329-5437 2 Low Temperature Radiator Assembly 1318-8K229 1
Lower Airbox Tray 131560-8A612 1 2018 5.0L Grank Damper FS000E5080 T Bar Spanner LTR Mount 1318-8K241 1
Dirty Air Duct 1315-8F763 1 Boll, Crark Damper BRI 6A3A0A Bracket Components 1318-KIT1 1
Tube Assembly - Clean Air 1318-9B659 1 PGV, Vacuum and Gooling
Air Filter - Dry 131550-9601R 1 PCV G 1318-KIT4 1 Bracket - Coil Cover LH 1318-6P069 1
AIS Hardware Kit 1318-TUSHWKA 1 PCV Fresh Air Inlet 13186758 1 Bracket - Coil Cover RH 1318-6P070 1
Hose Clamp R07130015-13 2 Hose Aspirator to SC 1318-9D692 1 Bracket - Upper LTR Mounting (LH) 1318-8K242 1
Screw, Self Tapping M6x25 mm W508976-3437 6 Water Pump 1318-8501 1 Bracket - Upper LTR Mounting (RH) 1316-8K243 1
Bokt Mex1.25x25 (MAF Tube-to-Airbox) W500224-5437 2 PGV Purge Hose with Bubbler - Valve-to-Spacer 1318-6K817 1
Grommet (Boom Tube Delets) Wesi0iE . Bovis Extension Hose 131806272 3 Bracket - LTR Lower 1318-8K244 2
Intake Manifold Hardware Hose - Aspiratar-to-Clean Air Tube 1318-9D691 1 I/G Pump Bracket 1318-8C4191 1
Manf Assembly - Fuel Charging 1318-2H457 1 T e e . Cooling Hardware Kit 1318-TVSHWKH 1
Supercharger Assembly - Less Pulley (FIFD 2650) 1318-6F0B6 1 DlerEooR TAIE e SSsemn - 7y - o .
m::ke;tc::ermen:e: ly - Less Pulley { ) L : 373" Hose bly-CAC-to-Degas Bottle 131580029 1 /4" Hose Assembly - RSRV-to-Pump 1318-8D027 1
- mpss = e : 3/2" Hoss Assembly - LTR-to-CAC 7318-2D030 1 3/4" Hose Assembly Jumper 1318-8D032 2
uel Rail Assembly - 0
3/4" Hose Assembly - Pump-to-LTR 1318-8K236 1 X
S/C Pulley 6K Grooved 50 mm (may be installed on Supercharger | 1318 6KE0 1 iy e e LTR Foam Seal 1318-8K230 1
- ose Assembly - Engine Bottle Degas Hose 1318-8276 1 = Water PomoTAl Vot T315-a0082 -
Throttle Body - 87 mm Single Bore GR3Z-9E926-A 1 Degas Bottie 331880080 ] oam - Water Pump/Heservorr Mounting -
Fuel Injector Kit (Set of 8) 13119F583K 1 Reservoir - Intercooler System 1318-8D081 1 Degas Boitle Cap 9C3Z-8101-B 1
Spark Plug {Pack of B) M-12405-M50A 1 PCV Hardware Kit 1318-TVSHWKD 1 P-Clip 8863795 1
Intake Hardware Kit 1318-TVSHWKB 1 Clamps - 5/8" Hoses (Constant Tension) 7329K11 3 N -
Gasket - T-Body (Dash 241 Viton O-Ring) 1318-9E938 1 Gap, a/8 VMV Outlet Vacuum CS2575 1 Er""ka Intercooler Reservoir 1318-8C4192 2
Boft - Intaketo-Cylinder Head R18020004-00-5439 A Vacuum Hamness - /G Bypass Reference J318-9E498 ] /16 Flat Washer extra thick 18-8 Stainless Steel 11103759 4
Bolt - S/C-to-Intake Manf Upr 161826 ] Wiring Rubber Grommet - LTR lsolator RO7060107-13 6
M8x1.25x35 Pan Head Bolt - Knock Sensor 920954292 4 W’\il’":s CHﬂrdW::e Kpﬂ‘ :z::TM\fF’;‘ng 1 Sleeve - LTR lsolator RO7060108-13 5
Boft M&x1.0x45 Fuel Rail-to-Cylinder Head 161817 5 onnector Plug - Bol
It - LTR (M8x1.25x25) 'W500224-5437 B
Boft - Fuel Rai-to-Intake Manifald - (Mex1.0x20 mm) EMGXI00X20HF 6437 | 5 Electrical Jumper - UG Pump 1320 BW501 1 o { 25)
Prossura Sensor - Supsrcharger Inlet CVOZOF479A 3 MAF to MAP 1318-12B579W 1 Bolt - Degas Bottle-to-Fan Shroud (MBx1.00x16) NE05891-5437 2
Bolt - Mex1x24 (SIP-to-Front Gover) NB07309-S437 [ LTR Water Temperature Sensor 13201285799 1 Nut - LTR to Radiator Support (M) W520413-5437 4
= LTR Watter Tomperature Hamess 1320 1285701 1 Boll-Mex] 2516 i T6ie -
A C - ST ; Nut - G Relay Mounting (M&x1.0) W520412-5437 1 Ot - Vgt .2ox T8 Flange
ompanemts - Pack of Zip Ties (25) ZIP-TIEKIT 1 Bolt - M6x1x24 Spanner Bracket-to-Chassis NB807302-5437 4
FEAD Bracket - Upper 1316-cB653U ! Degas Bottle-to-Fan Shroud Retaining Clip 20860 1
FEAD Tensionsr Bracket Asssmbly 1318-8B653 1 P aperwork Hardware Kit TETVSHWRG ] e
Serpentine FEAD Belt - 1st Sheave 6K K060806 1 Badae 1318-6F066BDG 1 Power Grip 3/4 clamp 32929 3
FEAD Hardware Kit 1316-TVSHWKC 1 RDT Voucher Card P1318-P1 1 Clamps - 3/4" Hoses (Constant Tension) CT18X12-BO 4
Pulley - 6K Grooved Idler - 77 mm 900162 1 Decal - Premium Fue! Only (Fuel Door) 131094095 1 Bolt - P-Clip to Bracket BCSM-080165 1
e e | [0 D 15 X a——
er Pulley Posi - - - :
Bolt - MEx] 25x70 Flangs Bolt ez 1 Sticker SW-50 1318-BW50ST ] Sleeve, 424 mm 3/4" hose 1311-18K5795LV 2
Bott - Upper FEAD-to-Intake (M8x50) W500313-5437 1 EO Label - 18+ Mustang and F1505C D41841-8A005E0-AA 1 Fusl Pump Voltage Regulator iNew krrs conTam Tiis iv camsration) | 1315-FPVRKIT-AA 1
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